MONTECITO SANITARY DISTRICT

AGENDA
for
Board Meeting
December 10, 2020

The regular meeting of the Governing Board will begin at 1:15 p.m. on December 10, 2020.

Pursuant to State of California Executive Order No. N-29-20 issued on March 17, 2020, and the

State

of California and Santa Barbara County’s shelter in place orders, the Montecito Sanitary

District Board Meeting will be held remotely via Zoom Meetings.

The Meeting will be conducted in accordance with the Virtual Meeting Protocols adopted by the
Board of Directors on April 9, 2020. These can be viewed and downloaded here:

https:

[/www.montsan.org/virtual-public-meetings. The public may attend and make a public

comment by visiting:
[...]
12/03/20 PAYROLL 107,732.15

Subtotal 187,082.68

TOTAL $421,043.71
Approved for Payment:
Date: December 10, 2020 Amount: $421,043.71

, General Manager

i Director

i Director

12.10.2020
Page 8



Montecito Sanitary District

MANAGER'S REPORT
for
Board Meeting

December 10, 2020

AGENDA ITEM 4. CONSENT CALENDAR

C. SECOND READING OF ORDINANCE NO. 16
Attached for information as Exhibit A

D. Resolution NO. 2020-931 Excess Land Inventory
Attached for information as Exhibit B

E. Agreement with California Attorney General’s Office on the Subrogation and
Assignment of Claims arising out of Thomas Fire etc.
Attached for information as Exhibit C is an agreement with the Governor’s Office of Emergency
Services (“OES”). Once fully executed, the agreement transfers the District’s rights and
obligations regarding any claims for recovering costs associated with the 2017 Thomas Fire and
subsequent mudflows to the OES. The District received approximately $1.5 Million in emergency
funds from the federal and state governments for responding to these emergencies. Legally, the
District has the obligation to try recovering those amounts from the parties responsible. The
Attorney General’s office contacted the District asking for this assignment. It appears the AG is
intending to recover costs from Southern California Edison. This agreement does not cost the

District anything and absolves the District from its legal obligations to try recovering costs by
itself.

AGENDA ITEM 5. OLD BUSINESS

None

AGENDA ITEM 6. NEW BUSINESS

A. Annual Organizational Decisions
The Board will discuss and vote to appoint officers, standing committee members, and key
personnel (i.e. General Manager and Legal Counsel), and to designate the day, time and place of
regular 2021 Board meetings. Exhibit A (enclosed) specifies these decisions, and listed below are
current officers, committee members, key personnel, and meeting days, time, and place.

Current Officers

President: Vacant
Vice President: Vacant
Secretary: Woody Barrett
Treasurer: Vacant

12.10.2020
Page 9



Montecito Sanitary District
MANAGER’S REPORT
December 10, 2020

Page 2

Director: Dana Newquist

Current Committees

Finance: Barrett and Vacant
Personnel: Vacant and Vacant
Administration & Operations: Vacant and Vacant
Public Information: Newquist and Vacant

Key Personnel
Current General Manager: (Interim) Jon Turner of Phoenix Civil Engineering

Current Legal Counsel General Counsel, Karl H. Berger of Hensley Law Group
Personnel Counsel, Melissa Fassett of Price Postel & Parma

Current Board Meeting Schedule and Location

Second and last* Thursday of every month at 1:15pm,

*Located at 1042 Monte Cristo Lane, Santa Barbara, CA 93108

*currently due to COVID-19 Pandemic: The Montecito Sanitary District Board Meeting
have been held only once monthly and remotely via Zoom Meetings conducted in
accordance with the Virtual Meeting Protocols adopted on April 9, 2020 which can be
found on our website.

B. Resolution No. 2020-930 Approving District Holidays for 2021
The Board will consider adopting the proposed annual resolution enclosed as Exhibit D.

C. Recruitment of new District General Manager
On October 8, 2020 at the regular meeting of the Governing Board of Directors, the Board
directed Interim General Manager Jon Turner to bring forth to the new Board on December 10",
proposals from Professional Staff Recruiters to seek candidates for a General Manager of
Montecito Sanitary District. Proposals were acquired from two firms: 1. Alliance Resource
Consulting LLC, and 2. Bob Murray & Associates.

Summary:
» Alliance RC
0 Methodology & Approach:
= Strategy Development
= Active Recruitment
= Candidate Evaluation
= Progress Report Meeting
= Preliminary Interviews
= Client Interviews & Interview Books
= Special Assistance
0 Expected Timeline: twelve weeks from strategy development to offer and
negotiation.
o Cost: $33,500
» Bob Murray & Assoc:

12.10.2020
Page 10



Montecito Sanitary District
MANAGER’S REPORT
December 10, 2020

Page 3

AGEN

0 Recruitment Process:
= Develop the Candidate Profile
Design/distribute brochure and advertisements
Recruit candidates
Conduct preliminary interviews
Search public records
Make recommendations
Facilitate final interviews
Conduct background and reference checks
= Assist in negotiations
0 Expected Timeline: Sixteen weeks from candidate profile to negotiations and
appointment
o Cost: $24,200

DAITEM 7. DISTRICT OPERATIONS AND MAINTENANCE

A. Information ltems

The
pend

Interim General Manager will provide informational, nonactionable, updates regarding
ing matters before the District.

Staffing Updates: Marco Felix promoted to Chief Treatment Plant Operator. New WWTP OIT

started on November 20", Miguel Villafana. Interviews for WWTP Operator Grade 11 took place

Wed

nesday December 9, 2020.

Meet the team PowerPoint presentation. Exhibit E.

Oonq

oing Projects:

12.10.2020
Page 11

NPDES Report: Staff is preparing the 2020 annual summary report and will submit it to the
California Regional Water Quality Control Board by January 30, 2021. The District is still
operating under the 2012 NPDES permit. On February 7, 2018 the District received a letter
from the Central Coast RWQCB (RWQCB) notifying the District that the Water Board had
administratively extended the expiration date of the District’s NDPES permit until such time
as the permit is reissued. The letter also informed us that the District’s application for
renewal was deemed complete on June 9, 2017. Additionally, the District received
correspondence from the RWQCB dated January 28, 2020 and May 22, 2020 informing us
that a draft of the reissued NPDES permit would likely be issued in the spring of 2021 due to
a back log in RWQCB workload.

Existing Trailer Rentals: We are currently renting a 3-stall combination trailer with toilets
and showers from T&D Rentals for $4,500 per month. With improvements made to shower
facilities within the maintenance building, we will replace the combination trailer with a
toilets-only trailer. T&D Rentals gave a quote for 3-toilet only trailer for $3,900 monthly and
Marborg gave us a quote for $2,100 per month; The District will replace the existing trailer
with the cheaper offer from Marborg which is also a local company.




Montecito Sanitary District
MANAGER’S REPORT
December 10, 2020

Page 4

Existing Building Investigation: A contract has been prepared for the certified access
specialist assessment, but the consultant has not signed it yet. The contract amount is for less
than $1,000. A contract for an industrial hygienist consulting firm to investigate the existing
building (Administration, Board room and Operations area) for lead based paint, asbestos,
mold, etc.

Electrical Rehabilitation Project: John Maloney, the electrical design engineer for the
project, described three options for the electrical rehabilitation and is working on the cost
estimate for each option. Once staff receives those cost estimates with the supporting
documentation then an A&O Committee meeting will be scheduled to discuss the options
and potential costs.

Coastal Development Plan: Montecito Water District submitted a letter to the County
purporting to appeal the Montecito Planning Commission’s approval of the CDP. Interim
General Manager Turner prepared a response letter and submitted it to the County (attached).
The District is standing by to hear from the County whether the matter will be considered an
appeal under the Santa Barbara County Code and, if so, forwarded to the Board of
Supervisors for consideration. See Exhibits F and G.s

Updated Standard Agreements:

Staff worked with the General Counsel to update standard agreements for consultants
(Professional Service Agreements), On-Call consulting agreements, as well as purchase order
form language additions, etc. These modifications make it easier to obtain the needed services
from consulting firms as well as maintenance companies.

Additionally, we established a Deferred Fee Agreement to meet the needs of an Installment
Connection Fee program as described on our website.

Communication Enhancements:

Added Ordinances to our website, Recycled Water RFP also now on website.

We adopted no-contact electronic COVID-19 symptoms check compliance screening
questionnaires for both Staff and deliveries.

Adopted Google voice for increased customer service during COVID. Implemented Microsoft
Teams for instant messaging and enhanced internal communication between staff at a very low
cost of $20 per month. Increased our internet speed with Cox cable while cutting monthly billing
costs by $67 per month.

Within the coming month, the District is set to adopt an entirely new VOIP phone system with
RingCentral, 6-year leader in Unified Communications Services worldwide per Gartner’s Magic
Quadrant; in doing so will lower our monthly phone bill by approximately $60+ per month and
adding enhanced internal staff communication features, as well as a dedicated emergency line for
public to contact staff 24-7 in the event of spills or overflows.

12.10.2020
Page 12



Montecito Sanitary District
MANAGER’S REPORT
December 10, 2020

Page 5

Also within the coming month, staff is scheduled to adopt electronic timecards including
scheduling, time-off requests, and electronic approval. This will save staff time at every level of
the organization, reduce paper and carbon footprint, institute no-contact approval process and
streamlining the entire timekeeping process and integrating seamlessly with Paychex payroll

processing.

B. Agreements to be Signed
None

C. Operations and maintenance reports

TREATMENT PLANT

Treatment Data Current Year Prior Year
11/02/2020 to 11/29/2020 | 11/04/19 —12/01/19
Average daily flow 0.570 MGD 0.568 MGD
Average hypochlorite 149 GPD 139 GPD
Average bisulfite 76.4 GPD 88 GPD
Average effluent SS 6.6 mg/L 4.8 mg/L
Average effluent CBODs 3.00 mg/L 2.9 mg/L
Median coliform 2.2 MPN /100 mL <1.8 MPN /100 mL

Rainfall
Sludge Disposal

=0.08 inches
= Engel & Gray Total 110,480 Ibs., 55,240 Tons.

Load on: 11/03/2020  Lbs. Hauled 30,780 Tons: 15.4
Load on: 11/10/2020  Lbs. Hauled 40,320 Tons: 20.2
Load on: 11/19/2020  Lbs. Hauled 39,380 Tons: 19.7

e No violation of the NPDES permit during this reporting period
e The belt press was operated for 17 hours during this reporting period.

In addition to completing all daily treatment plant operational tasks and preventative maintenance duties,
Operations staff and others performed the following work:

¢ No plant alarm call-out during this period.
11/02/20- Daniel trained Marco with EPA, Cal-recycle, NPDES and APCD reporting.
11/06/20- RO Pressure vessel ruptured at end cap.
11/11/20- Marco trained Luis on Belt Press operation and polymer handling.
11/11/20- Meeting with Sven from TAFT regarding Plant Electrical Upgrade options.
11/13/20- Operations crew cleaned Aeration Basin diffusers and trained new staff with proper
cleaning procedures
11/16/20- JR Environmental Services repaired effluent composite sampler.
e 11/18/20- Operations crew performed a 2 day routine maintenance on UF.

12.10.2020
Page 13



Montecito Sanitary District
MANAGER’S REPORT
December 10, 2020

Page 6

e 11/20/20- Daniel Jacquez last day.
e 11/20/20- New OIT Miguel Villafana first day.
e 11/24/20- Chlorine / Bisulfite analyzer training on most common problems and solutions.

Completed Preventative Maintenance duties:
e Rotated plant equipment
Cleaned plant water wye screens every M/W/F
Changed influent flow through channel grinders and remove grit from influent channel
Collected plant equipment meter readings
Cleaned secondary clarifier weirs and side walls
Operated and exercised various valves throughout the treatment plant
Performed treatment plant housekeeping

Completed Activated Sludge duties:

e Hosed clarifier weirs and skimmed grease in chlorine contact chambers twice each day
Scrubbed effluent channel, hosed DAFT weirs and catwalk, and cleaned lower slip tubes
Collected samples for Lab and set-up composite samplers
Hose Rotary Drum Screen daily and dump screening M/W F.

Skimmed grease and floatables in back channel and clarifiers

Completed Operator duties:

e Calibrated chlorine analyzers
Collected Dissolved Oxygen levels in the Aeration Basins, Digesters, and Effluent channel
Collected clarifier sludge depths
Scoured Return Activated Sludge (RAS) sumps on Mon/Wed/Fri
Cleaned chemical analyzer screens and probes
Collected irrigation water meter readings
Cleaned fixed DO probes once a week.
Performed Treatment Plant system checks (SCADA, Mission Box, Mini Trends, Aeration
Blowers, Influent Pump Station, Back-up generator, Chemical analyzers, Clarifiers and
Contact Chamber motors and equipment, RAS/WAS pump station, Chemical feeders,
Digester Blowers, DAFT, Polymer feed equipment, Ultra Filtration and Reverse Osmosis)
e Performed all required data collection and record keeping
e Maintained chemical levels for all analyzers
e Performed Pressure Decay Test on UF

TESTING LABORATORY
During this 28 day period the Laboratory Manager and Operators assigned to the Laboratory performed
the following activities:

e Collected 175 samples

e Ran 261 tests plus 72 duplicate tests for NPDES permit compliance and process control

e Performed 38 calibrations on laboratory equipment and 543 quality control checks

e Made 3 liters of coliform media

12.10.2020
Page 14



Montecito Sanitary District
MANAGER’S REPORT
December 10, 2020

Page 7

Sent 3 samples to our contract lab for NPDES-required monthly testing (Oil & Grease, Ammonia
and Total Organic Carbon)

On November 5%, sent 3 samples to our contract lab for Oil & Grease testing from the Recycled
Pilot Project for process control in addition to conductivity and turbidity testing 3 times per week
on-site. November 5" was the last day of data collection before recycled system was shut down
for repairs.

During this reporting period Operations staff performed the following additional Laboratory activities:

2 Activated Sludge samples were analyzed for percent moisture.
Prepared 6 gallons of reagents for chlorine analyzer
Michael continued training on quality control activities and media-making.

Other laboratory-related activities:

Samples were collected and sent to our contract lab on November 5" as part of a year-long study
to determine the prevalence of a class of contaminants called per- and polyfluoroalkyl substances
(PFAS). Plant influent, final effluent, biosolids and recycled brine (when available) samples will
continue to be collected quarterly through the 3™ quarter of 2021. All public wastewater
treatment agencies in California are involved in this information-gathering study.

The annual inspection and of the marine effluent outfall occurred on Tuesday, November 24th by
divers from Aquatic Bioassay Consultants Laboratories (ABC Labs). They will submit a report of
their assessment, including a video, to the District by mid-January.

Carole purchased a new Hach turbidimeter for required and process control testing of samples for
turbidity in the laboratory. This turbidimeter replaces a unit that was purchased in 2014 and
began showing signs of failure after routine calibrations.

COLLECTION SYSTEM MAINTENANCE

Collection staff continued to work on the preventive maintenance plan for 2020 (see the enclosed
reports.)

During the reporting period, Collection staff also:

Inspected 46 Manholes

Marked locations of existing District facilities for Underground Service Alert requests

Performed routine inspection and maintenance of District vehicles

Performed routine inspection and maintenance at all five Collection System Lift Stations

11/2/20 Collection staff after hours call out for pump fail alarm at Eucalyptus lift station.

11/4/20 Collection staff attended CSRMA Verbal Judo webinar.

11/5/20 Robotic Solutions installed emergency spot repair patch on sewer mainline L207-5.
11/9/20 Clearwater Engineering performed emergency sewer mainline repair on L121-2 damaged